OSKCToR

0.S. 75 LAE—9— NiRiAE

OWNER'S INSTRUCTION MANUAL FOR THE O.S. BRUSHLESS MOTORS
OMA-5025-375 / OMA-5020-490 / OMA-5015-650 / OMA-5010-810

CDEVE. 0.8.7FYLRAE—Y—ZEBEVELEITWEEE, X2 &l
BOHESEVEY, FERIBERRITHEATSVLR - 7U5—0

It is of vital importance, before attempting to operate your motor, to
read the general ‘SAFETY INSTRUCTIONS AND WARNINGS’
mentioned below and to strictly adhere to the advice contained therein.

—5— - E—5—TY,
RE2LDEE

CERADHEIIC "REEDTHER 2L BHADLE, EL SERLSES,

NE . B

* COREEDFEEREIL HRIPHDALANDBEPIBEERRICHIET BIHD
HDTI,WITNERLICHIZEELRRNATIDTULT FoUWKEIV BILEE%E
DHFE—F —DHEAZERURNCE, E—F— %2 L2IERTZDEHBIES
DEFETT, WOHERRDBHZTEHZL TR REIERALTIES L,

* [@ERLTVWSTOXRZICIEHER TN RWTLIZS W T HZ T 28BN B D £,

* BEAOBGRBEZDE—F —AEPIY  O—5—(ESC) FIEFICMEALTVWRIEE
HHD EEMNDEPTEDRNDHDET,

% I\ TU—IAGBETT, KEDB—NDHDET,

* ABRISEURITEEBT SV LAE—Y —TILMOBERICHERLAVNT S0,
FrE— Y —BRICIFTFREEUL LOBEEMNFIRNTIEE W,

* AE—ROY R O—F—(ESC)ICEND F 17 2IE. Y hNO—Z—DFBEEICH-TIE
ULERUTKIESWESCEFERE T IC. E——&/\v T —aBEEER LEW\TL
feEu,

% EABRTOARTTHIORS ETRAIEENDE T, 7JORTA—HA—DFHBEE
ICRE>TLIEE W,

* BE—4—FRBCEH U THSHRE U TKIEIVWEERICHRENT 2& 7 HDEBNHEH
NEF,

$ BERCE—Y—EBD 2L S EROHAZ DI RICHE > T HERICED I T
FEEWE—F—DEITNTT HET BN HDET,

* TORFIFE—FY—ICE>RIEVVWAZES (BR) EEYFOHDZERLTILE W,
WEULTAZTZB/NNHEDET,

% JTORZFEEPFINE D DUTHEEDNBNIE BT ICFER LRV TL S
Wo K720 % UL WTLIEE W REIL T AT 28N HD £,

* TORZOBMD N F IENBOTARSTFY T —%E—F =AU v 7 MIHERITE
DT et TORT Ty v ETANRTFY N NA R/ THREICED [FItdes
W AT IFERID ZHZEN RV U. EDHIRB L TLIEEI W, 7ORTHROEL
TTH%Ed2BNhHDET,

* BE—F—IEHKETIEHDEBAIERDZ WEIPKDAINDE B TR ICER
UIBWTLIEE W KRN IcF TIRIFT 2 ERE T 2BNDBEDET,

¥ AVMNOA—F—REDE—F—tyT1 VI 2T DEEETARZPTIARTTY T
—ZEDLET SERIENTIFTUTLEEIVETE—F —DOEIL DI T 57
BEMDHDTREDIET U TLIES L,

* E—F—HSHTWSU—RREYMTUZDEILED UBWT LW ET 7%
nhHnEd,

* WREEELIDIBHLICD 2156 RO RERMEOERE CERRVEMRRE
ICREETOERBEELE T A2 EId T SAREIL T MEERIEMERY. A
BEADERRBEEVWSEREZFRUGENBDE I, E—F—. I O—F—/\y
TU—FOEY T4 VD REYZEEMN. EBRINAEGZFTRENNHBDET,

HHER 7ax37975— —=

Ny oIV h —H

NFFI=ILROART T —(AR)
E—hya Uy oFa—7

B EEITDOWT
EBEFLEINDHEIF. TOSTYY U —E R FTEEDIEE L,
ZOR HERORES S MESEAEERBETERLTHEUREERILZSN,
BEROBIIWCOWTIF BEEIAL V7 M —ERITIDFEEI B TWIZEET,
EEREAR BEEZRAFNINBVLSBEVLET,
EER T/ —HRICEIZEMELIE. TOSTYY VY —EXRIEFTHEWNL
EXH
OSTyy H—EREHR
55 (06)6702-0230 (B&E) FAX (06) 6704-2722

[ ZORS7—9% |

TARTTF—=HF—HITT, APCTORT ZERH, EvFOEDE (XEEA.
ZFOMIZTYYVAERT, BitiE, Li-Po/N\yF U —ERBEDO /LK,
BREBT—HIE. BLETSEE/THD., BRUICLDELRDET,
BB HERETERICAE LRI DETT,

J> hA—5—(ESC)¥Li-Po/Xy 7 U DHFREBEANTHERL £,

ER

XBEERBARBEHOBETHE XESCIIYHESC(OCAYU—X)%ER
XEATOXRTIEAPCEFER

SAFETY INSTRUCTIONS AND WARNINGS

* Remember that your motor is not a “toy”, but a highly efficient machine whose
power is capable of harming you, or others, if it is misused or abused. As owner,
you alone are responsible for the safe operation of your motor, so act with
discretion and care at all times.

s Never touch, or allow any object to come into contact with the rotating propeller.

* Motor and speed controller (ESC) generate considerable heat. Do not touch any
part of the motor nor speed controller, or results in a serious burn.

* Batteries are flammable. Keep fire away from them.

* This motor was designed for model aircraft. Do not attempt to use it for any other
purpose. Never apply voltage more than acceptable range for power supply.

* When connecting the motor to the speed controller (ESC), be sure to follow the
instruction manual supplied with the speed controller. Never connect the motor
directly to the batteries.

* Any propeller requires utmost attention to handle. Be sure to follow the instruction
manual supplied with a propeller.

* Operate the motor only after installing it on the model, or there is a possibility of injury.

* When installing the motor on the model, install it securely following the instruction
manual supplied with the model.

* Use only a suitable size, diameter and pitch, propeller to the motor., or there is a
possibility of injury by flying off propeller.

*x Discard any propeller which has become split, cracked, nicked or otherwise
rendered unsafe. Never attempt to repair such a propeller: destroy it. Do not
modify a propeller in any way.

* Firstly, install the propeller adapter assembly supplied securely on the motor main
shaft, then install a propeller on it. Firmly tighten the propeller washer and propeller
nut using a correct size wrench. Always check the tightness of propeller nut and
retighten it, if necessary, before starting the motor.

* The motor is not waterproof. Never operate it under the high humid or water contacting
circumstances. Never operate the motor with wet hand, or you will get a shock.

*Remove all the rotating parts such as the propeller and propeller adapter
assembly and possible interfering parts with motor rotating part before carrying
motor settings via speed controller (ESC).

* Never cut the lead wires from the motor, or it may cause motor failure.

* Sufficient technical understanding, careful operation and especially discretion to
safety are required to build and operate models. Incomplete nor sloppy building of
a model, careless operation may cause serious injury to human body or damage to
property. Improper settings of the motor, speed controller (ESC), batteries, etc.
may cause mechanical and electrical failure.

Il Accessories supplied with the motor
Propeller Adapter Assembly

Motor Mount Assembly

Gold Connectors (Female)
Heat Shrink Tubes

| Propeller Data Chart |

Propeller data are just examples. Used propellers are APC. E in the size stands for
designed for electric motor. Others are designed for engines. Shown data are just
for reference. Data may vary according to various conditions. Be sure to measure
the current value with a measuring instrument. Be sure to use the motor within the
acceptable range of the speed controller (ESC) and Li-Po batteries.
NOTES * Voltage is measured when the battery is fully charged.

* APC propellers are used. *0.S. ESCs (OCA Series) are used.




OMA-5025-375 &AESC OCA-1100HV,0CA-170HV OMA-5015-650 #&SESC OCA-260
70X (DxP) |Li-Potz)L# | BE(N) | BRA) | BAW) | #H(kg) |EEH(rpm) 7axZ(DxP) |Li-PobL| BE(V) | BRA) | BAW) | #h(ke) | EHEE(rpm)
Propeller | LiPo cell | voltage | current | wattage | thrust r.p.m Propeller | LiPo cell | voltage | current | wattage | thrust r.p.m
148 6L 252V | 36A 907W | 3.7kg 8,400 12x10E 4t 168V | 55.0A | 924w [ 23Kg 8,690
7L 294V | 47A | 1,382W | 4.8kg 9,570 13x6.5E 4t 168V | 385A | 647W | 3.0Kg 9,320
14x10 6t 25.2V 40A | 1,008W | 4.3kg 8,100 13x8E 4L 16.8V | 45.0A 756W | 3.1Kg 9,050
el 294V | 54A | 1,588W | 5.6kg 9.300 13x10E 4t 168V | 675A | 1,134W | 28Kg | 8,330
15x8E 6L | 252V | 39A | 983W 1 45kg | 8200 14x7E 2l | 168V | 495A | 832W | 34Kg | 8950
7t 294V | 52A | 1,529W | 5.8kg 9,300
14x10E 4L 16.8V | 63.0A | 1,058W | 3.6Kg 8,480
15x10E 6Ll | 252V | 45A | 1134W | S4kg | 8000 15x7E 2t | 168V | 665A | 1,117W | 43Kg | 8340
7t 294V | 64A | 1,882W | 6.9g 9,100 X - : . 219 .
6x8E 6tL 252V A7A 1,184W 5.2kg 8000 15x8E 44)L 16.8V 67.5A | 1,134W 4.2Kg 8,270
16x eIl 29.4V 64A 1,882W | 6.7kg 9,000 E:Z#H For Electric
16x10E 6L 252V | 56A | 1.411W | 6.2kg 7,800
7l 204V | 71A | 2,087W | 7.3kg 8,500 N B}
16w 2E 5t 21.0V_| 56A | 1,176W | 5.0kg 6,400 _ _OMA‘5°1° 810\ CIEEED el R :
6tz)L 25.2V 78A 1,966W | 6.3kg 7.200 7ORZ(DxP) [Li-Potz/L#| BEN) | BRA) | BAW) | #H(kg) | EEEE(rpm)
B 5t)L 21.0V A4/ 924W | 3.9kg 6,500 Propeller LiPo cell | voltage | current | wattage | thrust r.p.m
17x8E" 6tz)l 252V | 62A | 1,562W | 5.2kg 7,600 12x8E 4L 16.8V 51A 857W | 3.2Kg | 10,300
E :E#HA For Electric 12x10E 3L 12.6V 54A 680W 1.7Kg 7,380
1 7x8EEATORS E*XOAR%E £ 13x6.5E 4L 16.8V 55A 924w | 3.7Kg | 10,150
17x8E propeller used is XOAR. 13x8E 4t 16.8V 62A | 1.,042W | 3.7Kg 9,930
13x10E 4t 16.8V 78A | 1310w | 3.6Kg 9,370
OMA-5020-490 #AESC OCA-1100HV,0CA-170HV 14x7E 4t)L 168V | 70A [ 1.176W | 4.0Kg 9,660
ZOXZ(DxP) |Li-Potz/L#| BE(V) | BRA) | BAW) | #Hke) |EE#rpm) 14x10E 3t 126V 54A 680W | 2.7Kg 7,380
Propeller LiPo cell | voltage | current | wattage | thrust rp.m E:®&F For Electric
14x7E 5t 210V | 33A 693W | 3.5kg 8,600
6L 252V | _47A_| 1.184W | 4.8kg 10,000
14x8 5t 21.0V_| 47A 987W | 3.4kg 8,080 S
6L 25.2V 64A 1,613W [ 5.2kg 9,900 E—HT—ARYIR Motor Specifications Charts
14x10 5t 21.0V 50A | 1.050W | 4.3kg 8,100 (7. | OMA- OMA- OMA- OMA-
6tz)L 25.2V 70A | 1,764W| 5.8kg 9,400 B B ltem s
STl 21.0V | 49A | T029W| 45kg 3200 = unit | 5025-375 | 5020-490 | 5015-650 | 5010-810
15x6E 6tz)L 25.2V 70A | 1,764W ]| 5.9kg 9,400 B % Poles 14 14 14 14
B8 [vegn ] R N
. , .2kg | = -
- Ve 16.8V 39A 655W | 3.5kg 5,600 U—Rig RS W!re length mm 125 110 110 110
X 5tL 21.0V 59A 1.239W | 5.1kg 7.900 U—R#R K& | Wire gauge 20.38x20 | ©0.38x20 | ©0.38x20 | @0.38x16
16x10E Aty 168V | 46A 773W | 4.1kg 6,400 JRYMY Male connector mm 40 40 40 40
5t2)L 21.0V 68A | 1.428W| 5.9kg 7,600 v 222 148
T6x12E 4| 168V | 62A | 1.042W| 4.4kg | 6.000 I ga:eg Vonagf 259 : : 148
- 4wl 16.8V 50A 840W | 3.6kg 6,300 ERETR (39) a(‘semirfﬂ[erse)“ 50 50 50 45
X 5t7)L 21.0V 75A | 1575W ] 5.0kg 7.500 e [Maximum current
@A For Electric =RRER (658) (5 seconds) A 90 90 85 80
51 7XBET AT IS XOARE £ EEEER No-load current A 2.0/10v | 1.5/10v | 15/10v | 1.8/10V
17x8E propeller used is XOAR. ARER Phase resistance | mQ | 275 230 20.0 245
BEa>495v2 | Phase Inductance | uH 430 33.0 25.0 27.4
E—4—H+1X%&X Dimensions Chart | SAME Maximum efficiency | % 85LlF | 85LLE 8550+ 8551+
%R (mm) Dimension (mm) KV1{& KV rom/V 375 490 650 810
D A BEH Turns T 16 16 16 20
B = *EE (R0 7&U—KR) Weight (wire included)
K
ojw a
s i
HF| G | HR
1% Model A B C D E F G | HF | HR | J L M N P Q R S
OMA-5025-375 | 78.0 | 61.5 |250.0| 34.0 |@27.0| 40 | 1.0 | 11.5 |—— | @6 |©9.0 |M8x1.0| 30.0 | 30.0 |268.0|@58.0| @4.1 |M4x0.7 |M3x0.5
OMA-5020-490 | 72.5 | 56.0 |250.0| 34.0 |227.0| 40 | 1.0 | 11.5 |—— | @6 |©9.0 |M8x1.0| 30.0 | 30.0 |268.0|@58.0| @4.1 |M4x0.7 |M3x0.5
OMA-5015-650 | 68.0 | 51.5 |250.0| 34.0 |@27.0| 40 | 1.0 | 11.5 | ——| @6 |©9.0 |M8x1.0| 30.0 | 30.0 |268.0|©58.0| @4.1 |M4x0.7 |M3x0.5
OMA-5010-810 | 63.0 | 46.5 |©50.0| 34.0 |@27.0| 40 | 1.0 | 11.7 | ——| @6 |@9.0 |M8x1.0| 30.0 | 30.0 |268.0|258.0| @4.1 |M4x0.7 |M3x0.5
NI I*%%ﬁit%*i 0.5.ENGINES wroco.ro

T546-0003 AMRMERESTXS)ISTHG-15

B3 (06)6702-0225 (ff) FAX (06)6704-2722
URL : http://www.os-engines.co.jp

6-15 3-Chome Imagawa Higashisumiyoshi-ku
Osaka 546-0003, Japan TEL. (06) 6702-0225
FAX. (06) 6704-2722
601510800000 041404
© Copyright 2012 by O.S. Engine Mfg. Co., Ltd. All rights reserved.




OMA-50>YY—ZX 2 EE & fRm=
OMA-50 SERIES EXPLODED VIEW & PARTS LIST

s

*HIFT7AY MRT Y VT 2@EAHDEETY,
* Drawing shows the model which uses two front bearings.

=T,
(72117/

k)R UDiEHE Type of Screw
C:¥vvFRXYUY1— Cap Screw
F: M4l Flat Head Screw
S:tEYvhXTYUa— SetScrew

C.M4x8 &1l
[ Reverse Threaded

8

%
‘ ‘ &
| &
4 & %
9
OMA-5025-375 OMA-5015-650
(Z7Oy hRF U4 2 @A) (Two front bearings are used.) (7Ov kRF UV 1 @#E1AH) (One front bearings are used.)
No. aﬂgﬁg ) % Description No. g-ﬁi:e?lg. ) # Description
1 |74004002| 7OXRZ Y v 7 htwv b Propeller Shaft Set 1 174004002| 7OXRZ v 7 bty b Propeller Shaft Set
2 |74004168| = N)L'J > —={ Middle Ring Assembly 2 |74004139| T KLY v —= Middle Ring Assembly
3 |74004025| X1 > v 7 ~ Main Shaft 3 |74004140| X1 Vv T b Main Shaft
4 |74004024| X1y v 7 hANy =ty | Main Shaft Stopper Set 4 |74004024| X4y v 7hAMy/\—=tv k| Main Shaft Stopper Set
5 (74004169| R 7—% — —={ Stator Assembly 5 |74004138| R 7 —4% — —=, Stator Assembly
6 |74004009| X7 > (F) (11&) Bearing (F) (1pc.) 6 |74004009| X771 > 4" (F) Bearing (F)
7 |74004008| X7 YU >4 (R) Bearing (R) 7 |74004008| X7 YU >4 (R) Bearing (R)
8 |74004003| E—4%—<Y 7T >V b Motor Mount 8 |74004003| E—%—~< 7> k Motor Mount
9 |74004023| OJx v ¥ v k Connector Set 9 (74004023| A%V ¥ twv Connector Set
OMA-5020-490 OMA-5010-810

(ZOY ERTF YT 2 @EHAH)

(Two front bearings are used.)

(7Y kRF UV 1 {@fHAH)

(One front bearing is used.)

No. ?32?45_ & % Description No. fi,"’(ﬁ.i T\llc; = % Description

1 (74004002| 7OXRZ ¥+ 7 htv Propeller Shaft Set 1 (74004002| 7OXRZ >+ 7 htw k| Propeller Shaft Set

2 |74004151| T KLU > 5 —= Middle Ring Assembly 2 |74004150| = K)LY > 5 —= Middle Ring Assembly
3 [74004020| X > ¥+ 7 k Main Shaft 3 [74004030| X1 > >+ 7 k Main Shaft

4 |74004024| XYY+ 7RARy/S—ty k| Main Shaft Stopper Set 4 |74004024| XYY v 7 RARy/S—ty k| Main Shaft Stopper Set
5 |74004153| R 7 —4% — —= Stator Assembly 5 |74004152| R 7 —4 — —= Stator Assembly

6 (74004009| X7 > (F) (1{&) Bearing (F) (1pc.) 6 74004009\ X7 Y >4 (F) Bearing (F)

7 |74004008| X7 YU >4 (R) Bearing (R) 7 |74004008| X7 Y >4 (R) Bearing (R)

8 |74004003| E—4%—~X 7T >k Motor Mount 8 |74004003| E—4%—~< U > K Motor Mount

9 |74004023| ARV F v Connector Set 9 |74004023| OV 7t v ~ Connector Set

BROLOFEBHARELEFIT B ENHDET .

The specifications are subject to alteration for improvement without notice.

B O.S. #iE7 Y+ ')—/0.S. GENUINE ACCESSORIES

BE—9—KRS1477v¥vikE DP 1/ Motor Drive Washer Puller DP1
(71510010)

SE@E&ETIL/ Type of Motor
¢ OMA-3820-1200-W

° OMA-3820-960
o OMA-3825-750-W
* OMA-5010-750
* OMA-5020-490
°* OMA-5025-375

)
ANNE - 1 S
T546-0003 ABRHREHXSI)ISTHEE-15
EE (06)6702-0225 (f£) FAX (06)6704-2722
URL : http://www.os-engines.co.jp

© Copyright 2012 by O.S. Engine Mfg. Co., Ltd. All rights reserved.

0.5.ENGINES wroco.cro.

6-15 3-Chome Imagawa Higashisumiyoshi-ku
Osaka 546-0003, Japan TEL. (06) 6702-0225
FAX. (06) 6704-2722

60151090 111712



	5010_15_20_25_1507
	No1
	No2
	50モーター分解部品表_2_1.pdf

	50モーター分解部品表_更新5



